

DATE: September 15, 2021
CLIENT: ABC Company
123 street,
Anywhere Country, 98765

FILE: ABCDE.A090821A
ATTN: Alpha Bet

SAMPLE IDENTIFIED BY CLIENT AS:

Fabric Submitted
Ref: 101102
Design: Fabric
Designer: Phash Shawn

Color Orange

TEST PROCEDURE:

TEST RESULTS:

ACCELERATED UVC/UVGI LIGHT
EXPOSURE:

- AFTER 40 HOURS
(1719 kJ/m²): Class 5.0

KEY TO DEGREE OF ALTERATION
IN SHADE AND STRENGTH:

Class 5, Negligible or no change
Class 4, Slightly changed
Class 3, Noticeably changed
Class 2, Considerably changed
Class 1, Much changed

Signed For The Company By

Laboratory manager

Quality Assurance Manager

MP/09